
 

 

 

 

 

 

 



Detailed Parts Diagram 

UltraBlower Snow Blade – Parts Diagram 

 

 

 

 

Parts Identification (Continued) 
 

  Item #   Part #         Description 

1 P30042 51” Weldment 

1 P30037 60” Weldment 

1 P30001 84” Weldment 

2 P30043  Square Keyway for Impeller Motor 

3 P30017  Hydraulic Motor for Impeller 

4 P30003  Impeller Weldment 

5 P50011-51  Cutting Edge, Ultra 51” 

5 P50011-60  Cutting Edge, Ultra 60” 

5 P50011-C  Cutting Edge, Ultra 84” 

6 P30016  Skid Shoe Weldment 

7 P30013  Nut, Slotted, 1 ¼”  

 8 P30041  Bolt, ½ x 2” 

9 P30044  Lock Nut, ½”, Grade C 

10 P60010  Carriage Bolt, 5/8 – 11 x 2” 

11 P60009  Hex Nut, 5/8 – 11 

12 P30045  Washer, 1 1/8” 

NS P30046 Cotter Pin, 3/16 x 3” 

NS P30047  Retaining Pin, 5/32 x 3” 

 

 



Parts Identification (Continued) 

 

 
 

  Item #   Part #         Description 

1 P30048  AUGER SUPPORT (RH), WELDMENT 51”  

1 P30040  AUGER SUPPORT (RH), WELDMENT 60”  

1 P30007  AUGER SUPPORT (RH), WELDMENT 84”  

2 P30049  AUGER SUPPORT (LH), WELDMENT 51”  

2 P30038  AUGER SUPPORT (LH), WELDMENT 60”  

2 P30004  AUGER SUPPORT (LH), WELDMENT 84”  

3 P30014  BEARING, AUGER  

4 P30050  AUGER, 51” WELDMENT  

4 P30039  AUGER, 60” WELDMENT  

4 P30006  AUGER, 84” WELDMENT  

5 P30005  DRIVE PLUG, WELDMENT  

6 P30018  HYDRAULIC MOTOR, AUGER  

7 P30018  COVER, HYDRAULIC MOTOR, WELDMENT  

8 P30041  BOLT, ½ X 2”  

9 P30044  LOCK NUT, ½”, GRADE C  

10 P80035  CARRIAGE BOLT, 5/8 X 3”  

NS P38050  HOSE, ¾ x 104”  

NS P38015  HOSE, ¾ x 22 ½”  

NS P38025  HOSE, ¾ x 23”  

NS P38010  HOSE, ¾ x 19”  

NS P38020  HOSE, ¾ x 24”  

NS P38035  HOSE, ¼ x 84”  

NS P38030  HOSE, ¼ x 80”  

 NS P38036  HOSE, ¼ x 53”  

 NS P38047  HOSE, ¼ x 52”  

 NS P38040  HOSE, ¼ x 24”  

 
 

 

 



Parts Identification (Continued) 
 

 

  Item #   Part #         Description 

1  P30009  PIN, DEFLECTOR HINGE, WELDMENT  

2  P30008  DEFLECTOR, CHUTE, WELDMENT  

3  P30002  CHUTE, WELDMENT – SMALL RING  

3  P30002-1  CHUTE, WELDMENT – LARGE RING  

3  P30002-2  CHUTE, WELDMENT – LARGE RING, 3 PIECE  

4  P30012  COVER, BEARING BLOCK  

5  P30011  BEARING, PLASTIC, CHUTE  

6  P30020  VALVE BLOCK (SEE PAGE 44)  

7  P30015  COVER, CHAIN  

8  P30019  HYDRAULIC MOTOR, CHUTE  

9  P30041  BOLT, ½ X 2”  

10  P30052  BOLT, ¾ X 4”  

11  P30051  WASHER, ¾”  

12  P30053  LOCK NUT, ¾”, GRADE C  

13  P30044  LOCK NUT, ½”, GRADE C  

 

 

 



Parts Identification (Continued) 
 

 

 

Item # Part # Description 

1  P30060  HINGE PIN, 3/8 x 16 ¼”  

2  P30061  HINGE PIN, 3/8 x 16 ¼”  

3  P30062  LOWER CHUTE, WELDMENT  

4  P30063  CHUTE LINK, WELDMENT  

5  P30064  CENTER CHUTE, WELDMENT  

6  P30065  UPPER CHUTE, WELDMENT  

7  P30066  CHUTE CYLINDER, 6 x 1 ¼”  

8  P30067  COTTER PIN, 1/8 x ¾  

9  P60032  HEX BOLT, 3/8 x 1 ½”  

10  P30068  HEX BOLT, 3/8 x 2”  

11  P30069  3/8” NYLOCK  

12  P30036  3/8” WASHER  

 


